
2

Machine Stands120

120 Stand

Ref. Catalog
No. No. Description
— 67822 120 Stand
1 37962 Rubber Foot (3)
2 72287 Rear Leg 
3 72292 Left Front Leg
4 72297 Right Front Leg
5 83890 Lock Nut 1/4" - 20
6 44510 Screw 1/4" - 20 x 2" Socket Head
7 75695 Lock Washer 7/16" Internal
8 59510 Plunger Assembly (2)
9 51092 Hitch Pin

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

2

1

6

4

3

7

85

9



146

Pipe and Bolt Threading Machine1224

“ML” Oil Pump

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description
— 26217 744 Reamer Assembly
1 26602 Reamer Arm
2 34577 Reamer Blade 1/4" - 4"
3 27037 Shoulder Bolt
4 27072 Groove Pin
5 26607 Pivot Block
6 26727 Groove Pin (2)

No. 764 Pipe Cutter

No. 744 Reamer Assembly

Ref. Catalog
No. No. Description
— 26212 764 Pipe Cutter
1 26752 Screw Handle
2 41730 Ball Bearing
3 26742 Cutter Frame
4 26747 Roll Housing
5 26757 Groove Pin
6 26762 Groove Pin (2)
7 33125 Cutter Wheel
8 34785 Roll (2)

26252 Roll F/Coated Pipe (2 per set)
9 34790 Wheel Pin

10 27072 Groove Pin

3

10

7

3

8
6

5

4

2

1

1

2

4

5

6

Ref. Catalog
No. No. Description
—† 27307 “ML” Oil Pump
1 33442 Pump Valve Body
2 33432 Compression Fitting (2)
3* 33457 Gasket (Set of 2)
4* 33452 Valve Retainer Assy.
5 33482 Gerotor Housing w/Bearing
6* 33477 O-Ring
7† 33462 Sleeve Bearing
8 33467 Gerotor Set 
9 33447 Pump Cap w/Seal

10* 33472 Oil Seal
11 44510 Soc. Hd. Cap Screw 1/4" - 20 x 2"
12 45150 Lock Washer 1/4"
* 33422 “ML” Service Kit

Note: Ref. 7 Sleeve Bearing used on older Geroter
Housings, not required on new pumps. 
* Indicates Part is Included in Service Kit.
† See Service Note

1

2

4* 3*

5

6*

7†

8

9

10*

12

11

9



162

Pipe and Bolt Threading Machine1822-I

No. 241 Carriage Mount Kit Parts

Ref. Catalog
No. No. Description
— 35877 241 Carriage Mount Kit
1 96730 Hex Nut, 5/16" - 18
2 36177 Saddle
3 36182 Connecting Link
4 35277 Coolant Nozzle
5 39775 Set Screw, 5/8" - 11
6 36187 Drive Bar
7 36192 Spring
8 36197 End Cap
9 27357 Cap Screw, 1/4" - 20 x 3/4" 

10 35202 Sq. Hd. Set Screw, 1/2" - 13
11 35052 Carriage
12 35067 Oil Supply Line
13 79965 Screw, 10-32 x 1/2" 
14 35062 Oil Line Clamp
15 35207 U-Bolt
16 35282 Collar Assembly
17 46210 Shoulder Bolt
18 46220 Thumb Screw
19 35082 Eye Bolt
20 35092 O-Ring
21 43400 Lever Arm Assembly
22 46235 Hand Grip
23 35212 Hex Wrench
24 46810 Detente Assembly

No. 822 Blade Cutter Adapter Kit Parts
307 Oil Spout Assembly

1

2

3

4

5

6

78

9
10

12

11

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description
— 35872 822 Adapter Kit
— 36602 307 Manifold Kit
1 36137 Cutter Arm (822 Kit Only) (1)
2 39845 Coolant Nozzle (1)
3 44510 Cap Screw 1/4" - 20 x 2" (1)
4 36142 Drip Guard (1)
5 36147 90° Street Elbow (1)
6 36152 Oil Line (3.3 in.) (1)
7 36157 90° Comp. Fitting (2)
8 36162 Oil Line (7.4 in.) (1)
9 36167 3-Way Valve (1)

10 36172 Reducer Bushing (1)
11 83890 Hex Nut, 1/4" - 20 (1)
12 27097 Flat Washer, 1/4" (1)

1

2

3

4

10

9
87

65

13

11

23

12

22 Carriage
“Boss”

18

15

14

19

20
21

17

16

24




